FCC ID: RUJ-QBTMA400 (B}'\

ADT CORF

FCC TEST REPORT

REPORT NO.: RF941229L01
MODEL NO.: QBTM400
RECEIVED: Dec. 29, 2005
TESTED: Jan. 02 ~ Jan. 03, 2006
ISSUED: Jan. 09, 2006

APPLICANT: Qcom Technology Inc.

ADDRESS: 7F, No. 178, Ming Chuan E. Rd., Sec 3, Taipei
Taiwan, R.O.C.

ISSUED BY: Advance Data Technology Corporation

LAB ADDRESS: No. 47, 14™ Ling, Chia Pau Tsuen, Lin Kou Hsiang
244, Taipei Hsien, Taiwan, R.O.C.

TEST LOCATION: No. 19, Hwa Ya 2" Rd., Wen Hwa Tsuen, Kwei
Shan Hsiang, Taoyuan Hsien 333, Taiwan, R.0O.C.

This test report consists of 88 pages in total. It may be duplicated completely for legal use
with the approval of the applicant. It should not be reproduced except in full, without the
writien approval of our laboratory. The client should not use it to claim product
endorsement by CNLA, A2LA or any government agencies. The test results in the report
only apply to the fested sample.

ny | Hiey
N /-’_r/,

Report No.: RF8412221.01 1 Repart Format Version 2.0.5




FCC ID: RUJ-QBTM400

TABLE OF CONTENTS

1. CERTIFICATION . . e e e earerese e e e 4
2. SUMMARY OF TEST RESULTS. .. e v eet e e srrerrsassstsesnnneareens D

2.1 MEASUREMENT UNGERTAINTY ..o et e e ne e e 6
3. GENERALINFORMATION. .. e e re e reeeas 7
3.1 GENERAL DESCRIPTION OF EUT oot e rte e srvvsress e s sreave s s 7
3.2 DESCRIPTION OF TEST MODES ...t serr s s rras s e s se s e s 8
3.2.1 CONFIGURATION OF SYSTEM UNDER TEST ...t e 8
3.2.2 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL.......cceveiiieierennne 10
3.3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS .....cooiiive e 12
3.3.4 DESCRIPTION OF SUPPORT UNITS .ot 12
4, TEST TYPES AND RESULT S e 13
4.1 CONDUCTED EMISSION MEASUREMENT ..ot 13
411 LIMITS OF CONDUCTED EMISSION MEASUREMENT ....ooviiiie it s 13
4. T2 TEST INSTRUMENTS L. ottt ctr e st s s e s se e s e e b e e e e s s e sanaen 13
4. 1.3 TEST PROCEDURES ...ttt e e et e amn e e ne e e e e aanean 14
4.1.4 DEVIATION FROM TEST STANDARD ...occi et e s e 14
A AE TEST SETUR ..ot e sttt e cr e e e e e e e ee e en s e 15
4.1.6 EUT OPERATING CONDITIONS ... oottt seeerrtsssmee s see s e sme s e nanaes 18
L TR I s N I O O R S 17
4.2 RADIATED EMISSION MEASUREMENT ..o serst e emme s s s emees s e 28
4.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT ....oooiciiiinriicee e 28
422 TESTINSTRUMENTS L. ... e rresrerers e srmrss s e e be s e se e s naessesemnerees srenas 30
423 TESTPROCEDURES ... ..o e ettt en e are e cnean 31
4.2.4 DEVIATION FROM TEST STANDARD ..ot i 31
2.5 TEST SETUP Lot et sttt e s re et eaean b saeans e e 32
4.2.6 EUT OPERATING CONDITIONS ..ot sttt e ens 32
A2 T TEST RESULTS ..ottt e s e n s e eetn s e e 33
4.3 NUMBER OF HOPPING FREQUENCY USED ..o e, 41
4.3.1 LIMIT OF HOPPING FREQUENCY USED ..., 41
4.3 2 TEST INSTRUMENTS L. oottt st e ee s e e 41
4 3.3 TEST PROCEDURES ...ttt et eea et e 2 e vmesrae s sae s sreas 41
4.3.4 DEVIATION FROM TEST STANDARD ..ottt ver st e creerenr e e e sen e s e s nen s e 42
.35 TEST SETUR Lttt et r s st rea b e s mes s e e ar e e s sse e bt s e seaanneeassbe eas 42
4. 38 TE ST RESULT G e v e e rmees see st e an e st b e s et esssae s the e 42
4.4 DWELL TIME ON EACH CHANNEL ......oovt v ciren e ser st e vsane st e sma e e v 45
4.4.1 LIMIT OF DWELL TIME USED .ottt e saee s e e e s 45
442 TEST INSTRUMENTS L e st e st ae s e e e e s s 45
443 TESTPROCEDURES ...ttt r et s s s s e e et s s sten eneaneanres 45

Report No.: RF941229L01 2 Report Format Varsion 2.0.5




FCC ID: RUJ-QBTM400

4.4.4 DEVIATION FROM TEST STANDARD ..ot eseeeeee e seeee e eeere e vs s saneee 45
B A S TEST SETUP ..ot ee s eeeeeee s e st ees e et et e ee e e eeee oo eee e ee e e e es e s 46
A48 TEST RESULTS oottt e eeeee e s et et ete et es e e e et e ee e e oo ees e e et s verse s e 46
4.5 CHANNEL BANDWIDTH 1.vovceieee oot ees s v e ree e ss s es e ssasasnserenas s seneeseaees 54
4.5.1 LIMITS OF CHANNEL BANDWIDTH oo oo ee e es e enenne s venes s seneseranes 54
452 TEST INSTRUMENTS ..ottt eeeeeseeeeseess e eeeee s et etes e s e e erees e s nen oo 54
4.5.3 TEST PROCEDURE oot eeee e eee e ea e eae e s s meseee e s e e masese s e sanensann 54
4.5.4 DEVIATION FROM TEST STANDARD ..ot eeeeeee e et s e s e ee e s eer s s 55
B85 TE ST SETUPR oottt ee et e st ee et eeeee e e eeeee e s e v sssseees s esseeeeese s seearaens 55
4.5.6 EUT OPERATING CONDITION ..o oot eeeeeee e e seesess e aesas s seseneeeeseennes 55
A5, 7 TEST RESULTS ..ottt et ee e s et s enenane s enen e e e e 55
4.6 HOPPING CHANNEL SEPARATION ..ot eeeeeseeeeee e e es e eeeeen 61
4.6.1 LIMIT OF HOPPING CHANNEL SEPARATION ..oooeeeeeeee oo e 61
4.6.2 TESTINSTRUMENTS ..ooooeeeoeeeees et ees et eee st s et eeteeeeeee oot et e eee e eeeeeee et eeeees s er e 61
483 TESTPROCEDURES ... oot oot eeseee et e et en e et es e eee e ee oo, o 61
4.6.4 DEVIATION FROM TEST STANDARD «...oevt ettt s e 82
48,5 TEST SETUP ..ottt eeee oo eeee et e e e ee s ee e e s eensemer e e reeneseemserse s 62
48,8 TEST RESULTS ..ot eee et ee e s eeee et en et eeemen et et ee e e 62
47  MAXIMUM PEAK OUTPUT POWER ..o e oo 68
4.7.1 LIMITS OF MAXIMUM PEAK QUTPUT POWER MEASUREMENT ..o, 68
4.7.2 TESTINSTRUMENTS ..ottt eeeeeeeese s et es st ee et e ee e e eeee e ee e eeneeee e 68
4.7 3 TEST PROCEDURES . .ciimieeee et eeeeee e eeeeeeees s eten st eresrareesaees s sesan s s erssees 68
4.7.4 DEVIATION FROM TEST STANDARD ..o e s e ses s 68
B.7.8 TEST SETUP oottt ee e e eea e ee e s e s e e e e n s s ear s s e ensasee e e 89
4.7.6 EUT OPERATING CONDITION ...ttt eees e seeeees st eeeeseseanees e oot eeeen e 69
877 TEST RESULTS oo oot eeees s ee e e et st et eeenmet st eeeee s eeee s e 89
4.8 BAND EDGES MEASUREMENT ..ottt iereeeeseeeeee s eeees e s eeseesseeseeee e eeeeeeenes e 75
4.8.1 LIMITS OF BAND EDGES MEASUREMENT v oev oot ev e eenas s 75
4.8.2 TEST INSTRUMENTS ..ot oot ee oo e eeee s eseeeean s et eeeseessrersna e s eeeeene 75
483 TESTPROCEDURE ..o eoeeeeeeeeeeeeeeees e e ee e eeen e et e enesseeanene s s 75
4.8.4 DEVIATION FROM TEST STANDARD ...cooomteeteeeeeeeeeeereees e ereeeeme e eeneeres e 75
4.8.5 EUT OPERATING CONDITION «... ettt ettt e oo es v 75
488 TEST RESULTS ..ottt eeeeeeeseeseseseetneseees s ee oo eeee e s e e meme oo se e 76
4.9 ANTENNA REQUIREMENT ... oo oot eeeee et oot ee e eeeee s er s 82
4.9.1 STANDARD APPLICABLE ...t oeeeeee oot oo er s 82
4.9.2 ANTENNA CONNECTED CONSTRUCTION ...t veeee oo ees e eer s 82

5. PHOTOGRAPHS OF THE TEST CONFIGURATION..............coovveivicieiieeiene ... B3
6. INFORMATION ON THE TESTING LABORATORIES. ... i 87
APPENDIX-A A=

Report No.: RF941229L01 3 Repart Farmat Version 2.0.5



FCC ID: RUJ-QBTM400

ADT CORE

1. CERTIFICATION

PRODUCT: Biuetooth Module
MODEL NO.: QBTM400
BRAND NAME: Qcom Technology Inc.
APPLICANT: Qcom Technology Inc.
TESTED: Jan. 02 ~ Jan. 03, 2006
TEST SAMPLE: ENGINEERING SAMPLE

STANDARDS: FCC Part 15, Subpart C (Section 15.247),
ANSI C63.4-2003

The above eguipment (Model: QBTM400) have been tested by Advance Data
Technology Corporation, and found compliance with the requirement of the above
standards. The test record, data evaluation & Equipment Under Test (EUT)
configurations represented herein are frue and accurate accounts of the
measurements of the sample’s EMC characteristics under the conditions specified
in this report.

PREPARED BY DATE: Jan. 09, 2008

Jessie Wang

TECHMCAL

ACCEPTANCE Loy C/tem , DATE: Jan. 09, 2006
Responsible for RF Long Chen
APPROVED BY : [—\,,-m,, (}Lm , DATE: Jan. 09, 2006

Gary Cha’hg 7 Supendsor
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2. SUMMARY OF TEST RESULTS

A%

ADT CORF

The EUT has been iested according to the following specifications:

- APPLIED STANDARD: FCC Part 15, Subpart C
STANDARD
SECTION TEST TYPE ANRD LIMIT RESULT REMARK
Meet the requirement of
fimit.

15.207 AC Power Conducted Emission PASS | . . .
Minimum passing margin
is —16.17dB at 0.224MHz.

15.247(a){(1) |Number of Hopping Frequency PASS Meet the requirement of

{iii) Used Spec.: At lsast 15 channels tmit.

Dweil Time on Each Channel .
15.247(a)¥1) o s Meset the requirement of
(i) Spec. : Max. 0.4 second within 31.6 | PASS |,

second

1. Hopping Channel Separation

Spec. : Min. 25 kHz or 20 dB

bandwidth, whichever is greater Mest th ] of

eet the requirement o

15.247(@)(1) [isee Note 1) PASS | e o

2. Specirum Bandwidth of a

Frequency Hopping Sequence

Spread Spectrum System

Maximum Peak Output Power
15247(b)  |Spec.: max. 30dBm PASS mft the requirement of

(see Note 1)

Meet the requirement of

Transmitter Radiated Emissions limit.

15.247(d) PASS | ]

Spec.: Table 15.209 Minimum passing margin

s —2.01 dB at 1602.00MHz.

15247(d)  |Band Edge Measurement PASS :}"nfst the requirement of

NOTE: If The Frequency Hopping System operating in 2400-2483.5MHz band and the output
power less than 125mW. The hopping channel carrier frequencies separated by a minimum of
25kHz or two-thirds of the 20dB bandwidth of hopping channel whichever is greater.

Repori No.: RF941229L.01 5
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2.1 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4:

MEASUREMENT | ~ FREQUENCY | = UNCERTAINTY
Conducted emissions 9kHz ~ 30MHz 2,44 dB
30MHz ~ 200MHz 3.55 dB
. . 200MHz ~1000MHz 3.58 dB
Radiated emissions
1GHz ~ 18GHz 1.10 dB
18GHz ~ 40GHz 0,91 dB

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

Report Mo.: RF941229101 ] Report Forimat Version 2.0.5
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

PRODUCT {Bluetooth Module

MODEL NO: - |aBTM400

POWER SUPPLY [3.3Vdc from host equipment
MODULATION TYPE | GFSK, 7/4-DQPSK, 8DPSK
RADIO TECHNOLOGY ~ |FHSS

TRANSFER RATE. | 1/2/3Mbps

FREQUENCY RANGE - {2400 ~ 2483.5 MHz
NUMBER OF CHANNEL . {79

OUTPUTPOWER . |1.714mwW |
ANTENNATYPE . | Print antenna with —4.67dBi gain
DATACABLE NA

WOPORTS  ~  |NA

ASSOCIATED DEVICES  |NA

NOTE:

The above EUT information was declared by manufacturer and for more detailed features
description, please refer to the manufacturar's specifications or User's Manual.

Report No.: RF841229L.01
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ABRT CORP
3.2 DESCRIPTION OF TEST MODES
79 channels are provided to this EUT:
CHANNEL ’;;ES)' | CHANNEL ';;ﬁg |CHANNEL TSEIS) | CHANNEL l(:n}}ES)

0 2402 20 2422 40 2442 60 2462
1 2403 21 2423 41 2443 61 2463
2 2404 2 2424 42 2444 62 2464
3 2405 23 2425 43 2445 63 2465
4 2406 24 2426 4 2446 64 2466
5 2407 25 2427 45 2447 65 2467
6 2408 26 2428 46 2448 66 2468
7 2409 27 2429 47 2449 67 2469
8 2410 28 2430 48 2450 68 2470
9 2411 29 2431 49 2451 69 2471
10 2412 30 2431 50 2452 70 2472
11 2413 31 2433 51 2453 71 2473
12 2414 32 2434 52 2454 72 2474
13 2415 33 2435 53 2455 73 2475
14 2416 34 2436 54 2456 74 2476
15 2417 35 2437 55 2457 75 2477
16 2418 36 2438 56 2458 76 2478
17 2419 37 2439 57 2459 77 2479
18 2420 38 2440 58 2460 78 2480
19 2421 39 2441 59 2461

Report No.: RF241228L01 8 Report Format Version 2.0.5
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3.2.1 CONFIGURATION OF SYSTEM UNDER TEST

USB cable

4@\

AT CORE

MNotehook

Controlled
Board

Test table

{(Power from host equipment)

Report No.: RF941229L 01
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3.2.2 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

| EUT . Applicable to S
CONFIGURE —— O B— - T - Description .
Mope | PLG | RE<1G | REx1G | APCM _ :

A V N ~ y GFSK Modulation

B + + + ¥ SDPSK Modutation
Where  PLC: Power Line Conducted Emission RE<1G: Radiated Emission below 1GHz

RE>1G: Radiated Emission above 1GHz APCM: Antenna Port Conducted Measuremant
POWE C [ ISSION TEST:

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations and packet types.

Following channel(s) was (were) selected for the final test as listed below.

:Bél;iifguﬁE | AVAILABLE TESTED | MODULATION | MODULATION | PAcKET TYPE
~ - ] CHANNEL | GHANNEL - | TECHNOLOGY TYPE . | =
mobe | T PUOTTER G TEMEREERRTL Y : .
A 0to 78 0, 39, 78 FHSS GFSK DH5
B Oto 78 0,39,78 FHSS 8DPSK BH5

RADIATED EMISSION TEST {BELOW 1 GHz}:

I Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, packet types and XYZ axis,

Following channel(s) was {were) selectad for the finai test as listed below.

CONE’I;URE -AVAILAB_LE' TESTED | 'MODULATION |MODULATION| PAGKET A)(Eé -
MopE | CHANNEL | GHANNEL -|TECHNOLOGY| . TYPE TYPE S
A Otc78 78 FHSS GFSK DHS z
B O0tc 78 78 FHSS 8ppPsK DHS zZ

Report No.: RF241229L01 10 Report Format Version 2.0.5
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ADT LCORP
RADIATED EMISSION TES ov
}Z Pre-Scan has been conducted to determine the worst-case mode from all possibie
combinations between available modulations, packet types and XYZ axis.
& Following channel(s) was (were) sejected for the final test as listed below.
EUT . : | |
conFiGuRe | AVAILABLE | TESTED | MODULATION [MODULATION| PACKET 1| AXIS
o | ‘CHANNEL | CHANNEL |TECHNOLOGY TYPE “ TYPE |
WMODE | | : | .
A Dto 78 0,38,78 FHSS GFSK DH5 z
B Do 78 0,30,78 FHSS 8DPSK DHS5 z
BANDEBRGE SuU
B Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations and packet types.
& Following channel(s) was {were) selected for the final test as listed below.
BOT AVAILABLE | .TI:ES'TED' MODULATION 'MOUULAﬁdN | '
GCONFIGURE |- . .- © - e - U | PACKET TYPE.
e 1 -GHANNEL CHANNEL | TECHNOLOGY TYPE | .
MODE | .o ¢ : . ) E el
A Ote 78 0,78 FHSS GFSK DH5
B 0to 78 0,78 FHSS 8DPBK DH5
ANTENNA PORT CONDUCTED MEASUREMENT:
Pre-5Scan has been conducted to determine the worst-case mode from all possibie
combinations between available moduiations and packet types.
& Following channel(s) was (were) selected for the final test as listed below.
EuT AVAILABLE | - TESTED MODULATION | mobuLaTioN | - .
CONFIGURE | ' e | PACKET TYPE |
GHANNEL CHANNEL = | TECHNOLOBY TYPE 1 "
MODE ' ] . :
A 01678 G, 39, 78 FHSS GFSK DH5
B 0t 78 0,39,78 FHSS 8DPSK DHS

Repoit No.: RF9412291.01
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ADYCORE

3.3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a Bluetooth Module. According fo the specifications of the manufacturer,
it must comply with the requirements of the following standards:

FCC Part 15, Subpart C. (15.247)
ANSI C63.4- 2003

Al test items have been performed and recorded as per the above standards.

NOTE: The EUT is also considered as a kind of computer peripheral, because the connection to
computer is hecessary for typical use. It has been verified to comply with the requirements of
FCC Part 15, Subpart B, Class B {DoC). The test report has been issued separately.

3.3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used
to form a representative test configuration during the tests.

NO.| PRODUCT | BRAND. | MODELNO. | SERIALNO. |- - FcciD
1 | NOTEBOOK | Gompag NBOOC 470048515 | FGC DoG Approved
2 |Controlled Board NA NA NA NA
'NO.| . SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORTUNITS
1 |NA
2 |1.5 m shielded USB cable without core

NOTE: All power cords of the above support units are non shielded (1.8m).

Report No.: RF941228L01 12 Report Format Version 2.0.5



FCCID: RUJ-QBTM400 {E]

AT CORE

4. TEST TYPES AND RESULTS

4.1 CONDUCTED EMISSION MEASUREMENT
4.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz) | - CONDUCTED LIMIT (dBpV)
Quasi-peak Average
0.15~0.5 66 to 56 56 to 46

05~5 56 46

5~ 30 60 50

NOTE: 1. The lower limit shali apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15
{o 0.50 MHz.

3. All emanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field
strengths specified above.

4. 1.2 TEST INSTRUMENTS

DESCRIPTION & MANUEACT URER | MODELNO. | SERIAL NO. . ',C:KE!BR-ATED_'?UNTIL"
Test Receiver
ROHDE & SCHWARZ
RF signal cable
Woken
WV-LISN
SCHWARZBECK
LISN
ROHDE & SCHWARZ
Software
ADT

NOTE: 1. The calibration interval of the ahove test msfruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

2. The test was performed in HwaYa Shielded Room 3.
3. The VCCI Site Registration No. is C-2047.

ESCS30 100288 Nov. 02, 2006

50-FB Cable-HyC02-01 dan. 09, 2006

NNBL 8226-2 8226-142 May 02, 2008

ESH3-Z5 100311 Jan. 20, 2006

ADT_Cond_V3 NA NA

Report No.: RF941228L01 43 Repoit Format Version 2.0.5
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4.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room
with EUT being connected to the power mains through a line impedance
stabilization network (LISN). Other support units were connected to the power
mains through ancther LISN. The two LISNs provide 50 ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Both lines of the power mains connecied to the EUT were checked for maximum
conducted interference.

c. The frequency range from 150kHz {6 30MHz was searched. Emission levels
under (Limit - 20dB) was not recorded.

4.1.4 DEVIATION FROM TEST STANDARD

MNo deviation

Report No.: RF941229L01 14 Repoit Format Version 2.0.5
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4.1.5 TEST SETUP

ADTCORR

/ Test ﬁRéi_:':e;ixr:er

EUT fl' g O oo

e g B oD
. [ } i i |
- B0cm
& | i

= I i
AN [
B \\\ .

‘ Bonded toHorizontal
Ground Plane:

Mote: 1. Support units were connected to second LTSN,
2. Both of LISNs (AMI) 30 e from EUT and st the least 80 cm
from other units and ether metal planes support units.

For the actual test configuration, please refer to the related item — Photographs of

the Test Configuration.

Report No.: RF9412291 01
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4.1.6 EUT OPERATING CONDITIONS

a. Connected the EUT to the Notebook system via controlled board.

b. The Notebook system ran a test program (provided by manufaciurer} to enable
EUT under transmission condition continuously at specific channel frequency.

c. The notebook system sent "H" messages to its screen.

d. Steps ¢ were repeated.

Report No.: RF941229L.01 16 Report Format Version 2.0.5
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4.1.7 TEST RESULTS

CONDUCTED WORST CASE DATA: MODE A FOR GFSK

EUT TEST CONDITION | MEASUREMENT DETAIL
CHANNEL. ~ |Channel 0 PHASE:  |Line
MODULATION TYPE |GFSK 64B BANDWIDTH {9 kHz
' WVIRONMENTAL | 25deg. C, 65%RH,
TEST MODE A ENVIRONMENTAL g o
' | CONDITIONS 991hPa

- ! INPUT POWER |
TESTED BY |Jay Hsu (SYSTEM) | 120Vac, 60 Hz

Ao e . ‘Emission Sy R

: Freq. : .C_or.r. --Read[_n_g Value “Level .- . :L;r_mt B -Marg:n
No-| . | Factor | [dB:{uV)] FdB (uv}] - fdB (uV)] . | {dB). -
mHz] | (@B) | apr [ av. [Qr [ Av. Jar | av.. | ar | Av.
1 0.228 011 [4564| - [4575| - |6252]|82562 | 1677 -
2 | 0349 012 | 3450 - [3462| - | 58984898 2436 -
3 | 0447 013 [3400] - [3512] - [56.03[4693[ -21.81 -
4 | 1156 023 [ 2346 | - |2369] - [56.00]46.00] -32.31 -
5 | 4422 030 [2799| - |2820] - | 56.00[46.00 | 27.71 -
6 | 10684 | 046 [ 27.11 - |2757] - | 6000]5000] -3243 -

REMARKS: 1. Q.F. and AV. are abbreviations of quasi-peak and average individually.
2."": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission ievels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Facior + Reading Value.

l.-ll]? i Pazk Rea.ding ':"‘\/ - ~: "
100- SOP Limif e[
" gp WYLmit e
- 80
_ Jif
50 M}“% 3
kN lfi 3 i
a0 i .
30z iﬂﬂu j L Iﬂ: ﬁ ﬂ .r] ) ¥ MJL liﬂwf‘;‘wﬂ S
- m w w M, !l ; b W . ‘y‘l} Ty * u
e TR
ﬂ=— ¥ OP[value 7'
ois 140 1060 W
. Hz
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EUT TEST CONDITION © |MEASUREMENT DETAIL
CHANNEL =~ |Channel 0 PHASE. - - - |Line2
MODULATION TYPE |GFSK 6dB BANDWIDTH 19 kHz
o : , Aenia | 25deg. C, 65%RH,
TEST MODE Ia ENVIRONMENTAL - |25deg 6

2 Y : CONDITIONS 199ihPa
ermem ey INPUT POWER. -
TESTEDBY . |vay Hsu (SYSTEM) .  |120Vac.60tz
K iFréq._ I :Cb;r;- ;~Reading:X!§Iue; : -EE?:S‘z?h _ :;L'i_m'i,t _ . Margin .
Ne|l = Y Factor [ [dB(@M)] | [dBV) | [aB@vy] | . (dB) .
' [MHz] | (dB) | @QP. | AV. | QP | AV. | @P. ] AV. | QP..| AV,
1| 0224 011 | 4458 | - |4460| - | 6266|5266 1767 | -
2 | 0345 0.12_ | 3597 | - | 3609 | - |5907 4907 | 2208 | -
3 | 0451 013 | 3407 | - | 3420 - 1| 5686|4686 | 2266 | -
4 | 0576 015 | 3170 | - |3185| - 1|5600] 46000 2415 | -
5 | 4199 0.30 | 2889 | - [2019] - | 56.00] 46.00] 2681 | -
6 | 15820 | 0.70 | 2852| - 12922| - | 6000|5000 2078 | -

REMARKS: 1. Q.P. and AV, are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit vaiue
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Cotrection Factor + Reading Value.
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FCC ID: RUJ-QBTM400

ADTFCORP

EUT TEST CONDITION - | MEASUREMENT DETAIL
|CHANNEL -~ [Channel 30 PHASE - © |Line
MODULATION TYPE |GFSK 6B BANDWIDTH . |0 kHz
- I ' ENVIRONMENTAL | 25deg. G, 65%RH,
TEST MODE N ENVIRONMENTAL g b
B : CONDITIONS - 991hPa
RN ITTP INPUT POWER.
TESTEDBY . Jay Hsu (SYSTEM) : 120Vac, 60 Hz
| ; e - 1 - Emission Toaa b
1 :I_='1:eq.:. _Cor. .Readmg_}'la!ue;_'” Level 4 Limit o Margm
No| . | Frctor | [dB(uV)] | [dB{uY)] .| [dBuv)] {dB)
" mHz | (@B} | @P. | AV. | QP. | AV. | QP. | AV. | @R |. AV.
1| 0224 | 011 |4590| - 4601 | - | 6266|5266 | 1665 | -
2 | 0353 | 042 | 2953 | - |2985| - |5889|4880] 2024 -
3 | 0447 | 043 | 3443 | - |5456| - |56.03 4603 | 2237 | -
4 | 0810 | 020 |2605| - |2625| - |56.00]46.00] 2075 | -
5| 4316 | 030 [2871| - |2001| - |5600]46.00] 2609 -
6 | 15078 | 0.56 | 27.95| - 12851] - |6000]50.00] 3140 | -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-paak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission leveis of other frequencies were very low against the fimit.
4. Margin value = Emission level! - Limit value
5. Correction factor = Insertion loss + Cabile loss
6. Emission Level = Correction Factor + Reading Value.
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FCCID: RUJ-QBTM400

ADT CORPE

EUT TESTCONDITION _ |MEASUREMENT DETAIL
CHANNEL ~ = [Channel 39 PHASE . |Line2
MODULATION TYPE |GFSK 6dB BANDWIDTH _ |9 kHz

B ENVIRONMENTAL |25deg. C, 65%RH,
TEST MODE A CONDITIONS -~ |g91npa

SR, : INPUT POWER : "
TESTEDBY |Jay Hsu (SystEW) . |120Vec,80Hz

Ne | , | Factor | {dBuw]- | " idB:(@uWi]- | ddBuVY. | = {dB)

MHz] | @By { QP | av Qe | av. | ar | av- | ap | Av
0.220 011 | 39.02 - 39.13 - 62.81 | 52.81 | -23.68 -
0.345 0.42 | 35.81 - 35.93 - 50.07 | 49.07 | -23.15 -
0.451 0.13 {3405]| - 34.18 - 56.86 | 46.86 | -22.68 -
2.141 0.25 | 2416 - 2441 - 56.00 | 46.00 | -31.59 -
4.352 0.30 | 2565 - 25.95 - 56.00 | 46.00 | -30.05 -
16.707 076 | 28.03 - 28.79 - 60.00 | 50.00 | -31.21 -

.} Freq. : 'C.Di'_i}._; Reading 'Value'%

DO | B[RO fee

REMARKS: 1. Q.P. and AV. are abbreviations of guasi-peak and average individualty.
2."": The Guasi-peak reading vaiue also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very fow against the fimit.
4. Margin value = Emission level - Limit vaiue
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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FCC ID: RUJ-QBTM400

7o

ADTCORP

EUT TEST CONDITION | MEASUREMENT DETAIL -
CHANNEL  [Channel 78 PHASE |Line 1
MODULATION TYPE |GFSK 6dB BANDWIDTH |0 kHz
e f NVIRONMER |25deg. ¢, B5%RH,
TEST MODE 1a ENVIRONMENTAL g b
: _ ] CONDITIONS 091hPa
R : INPUT.POWER
TESTfE_D BY |Jay Hsu (SysTEM) < |120Vac 80 Hz
. Freq. | Com. |Reading Valie]. VE?ZSVS;FH _ Limif _ Margin
No/| | Factor | [dB{uV)] | [dB(uV)] .| [dB (u¥})] {dB) -
Mzl | @By | pr .l A | QP | av | ar | av | ap | Av -
1 | 0.228 0.1 [4470 | - |4481| - 6252|5252 | 4771 | -
2 | 0345 | 012 [3548| - |[3560| - |50.07 4907 ]| 2348 -
3 | 0584 015 [3201| - [3216| - | 5600|4600 2384 -
4 | 2188 | 025 |2370| - [2395| - |56.00|4600| 3205 | -
5 | 4168 | 029 [2207| - [2236]| - |5600]46.00 | -33.64 | -
6 | 15578 | 060 | 2866 | - | 2956 | - | 6000|5000 | -3044 | -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2."-" The Quasi-peak reading value also meets average |imit and
measurement with the average deiector is unnecessary.

3. The emission ievels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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FGC ID: RUJ-QBTMA40D

ADTCORE

EUT TEST-CONDITION | MEASUREMENT DETAIL
CHANNEL __|channel 78 PHASE - |Uine2
MODULATION TYPE |GFSK 64B BANDWIDTH |9 kHz
, g : ENG NTAL - | 25deg. C, 65%RH,
TEST MODE a ENVIRONMENTAL - | 25deg b
7 : : CONDITIONS 991hPa
T o INPUT POWER.
TESTEDBY . |JayHsu (SYSTEM) | 120vac, 60 iz
Freq. | Corr. |ReadingValue| ~rooo" Limit Margin -
INo| = . |Factor | [dB(uv) | faB{uv)] |  [dB (V). "~ {dB) -
, [MHz] | (@B) [ @R | Av. | aP. | Av. | aP | AV. | QP | AV
1| 0228 | 041 |4592 | - | 4603 | - | 6252|5252 | 1648 | -
2 | 0345 | 012 |3542 | - | 3554 | - |59.07 4007 | 2354 | -
3 | 0459 | 013 [3542| - | 3555 | - |&672 4672 | 2147 ] -
4 | 0584 | 015 |3255| - | 3270| - |56.00 | 46.00 | 23.30 | -
5 | 4207 | 030 |2880| - |2910| - | 56.00 | 46.00 | -26.90 | -
6 | 14395 | 064 |2761| - |2825| - | 6000|5000 -31.75 | -

REMARKS: 1. Q.F. and AV. are abbreviations of quasi-peak and average individually.
2."" The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the fimit.
4, Margin value = Emission level - Limit vaiue
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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FCC ID: RUJ-QBTM400 E[\

CONDUCTED WORST CASE DATA: MODE B FOR 8DPSK

EUT TEST-CONDITION =~ |MEASUREMENT DETAIL
CHANNEL ' |Channel0 PHASE {Line 1
MODULATION TYPE |8DPSK 8dB BANDWIDTH: |9 kHz
S S IVIRONMENTAL |25deg. C, 65%RH,
TESTMODE - |B ENVIRONMENTAL S ’
‘: CONDITIONS - |gg1hPa

I o INPUT POWER ~ °
TESTED BY o Jay Hsu (SYSTEM) o ; 120Vac, 60 Hz

P ToAn T st o ] Emission |- L Al

{ Freq. |, (;qrr, 1'Reading Valurer Level :lelt Margin.
‘No Factor | . [dB.{uV)]- [dBuv)] |. JdB.uv)] | . (dB)
1 qMHz] | dB) |.aP | Av. | aP. | av. | arp | AV | QP | AV.
i 0.228 011 4450 - |4461| - [e252[5252] 17.91 -
2 | 0340 012 13595 - [3607| - [5808[4898]-2201 -
3 | 0459 013 13380 - [3372( - |5672]4672] -23.00 -
4 | 0584 015 13049 - [3064] - 156004600 2536 -
5 | 3855 0290 1986 - [2015] - |56.00 ] 46.00 | -35.85 -
6 | 16398 | o067 [2882] - [2949] - [60.00]5000] -30.51 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. ".": The Quasi-peak reading value also mests average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin vaiue = Emission level - Limi{ value
5. Correction factor = Inseriion loss + Cable joss
8. Emission Level = Correcfion Factor + Reading Vaijue.
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FCC ID: RUJ-QBTM400 ,Qf\

EUT TEST-CONDITION |MEASUREMENT DETAIL

CHANNEL  |Channel 0 PHASE © . Jline 2

MODULATION TYPE |8DPSK 6dB BANDWIDTH |9 kHz
L Al |25deg. C, 65%RH,

TESTMODE ©  IB ENVIRONMENTAL - g o
o | _CONDITJQNS'. ~ |991nPa
SRR : INPUT POWER - -

TEST-EQ BY 7 | Jay Hsu (SYSTEM) - 120Vace, 60 Hz

- 5Fr7e‘q.,' | Cor. {ReadingVaiue| Esfﬂfvselfn : 'Z'Limrit_ ) ,f o :Métgin

No|~ - |Factor| [dB{uM)] | [@B(uV)] | JfdB{uv)] | -~ (dB).
clMMHz] [ aB) [ Qb ] av. | ab | AV [epr [ av | ar ] Aw
1 0.224 0.11 |4638| - J4649] - |s6266] 5266 1617 -
2 | 0349 012 [3532| - | 3544 | - |5898[48.98 | 2354 -
3 | 0451 013 [3550| - [3563| - |56.86 4686 | 21.23 -
4 | 0814 020 |2605| - [2625| - [ 56.00]4600]f -20.75 -
5 | 4.125 030 |2455] - [2485| - | 56.00]46.00 | -31.15 -
6 | 14207 | 063 |2747] - 2810 - [60.00]5000] -31.90 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. """ The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of ather frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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FCC ID: RUJ-QBTMA400

ADTCORE

EUT TESTCONDITION -~ ~ |MEASUREMENT DETAIL -
CHANNEL . |Channel 39 PHASE = |Linet
MODULATION TYPE |8DPSK 6dB BANDWIDTH |9 kHz
_ o ENVIRONMENTAL |25deg. C, 65%RH,
TEST MODE . :B CGONDITIONS 1991hPa
. . ' INPUT POWER -
T}EST-ED. 8Y - :Jay Hsu '(S_YSTEM) 1120Vac, 60 Hz

| Freq. :C'_brr_;_ f'_Réading Va!u_efi Ertzsvs‘;;m E Limit _:iviargiﬁ
No| . |'Factor | [éB(uV)] | [aB{uV)] | [dB@VY] | (@B}
| _MHz] 4 (dB) | QP | Av. 4 QP [ Av. | QP | AV. | QP | AW
1 | 0224 | 011 |4444| - |4455| - | 6266|5266 | -t8.11 | -
2 | 0349 | 042 |3562| - |3574| - | 5898|4898 | 2324 | -
3 | 0451 | 043 |3373] - |33.86| - | 5686|4686 | 2300 | -
4 | 2305 | 026 |2510| - [2536| - |56.00|46.00 | -30.64 | -
5 | 4180 | 029 |2851| - |28.80| - | 56.00 | 46.00 | 27.20 | -
6 | 15049 | 063 | 2862 | - [2925] - |60.00|50.00 | -30.75 | -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion joss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBuV
1105

fPeak Reading
. 00- iQP Limit
N A Limnit

I

N
0
50 2

/]

- 40

E:9

.m?“‘
e

3

\ I- L | A,
) ':2EI'. M \q[ f .{ ! 11? ,g’ l-l{!w‘jﬁﬂﬁkqhﬂﬂ ” Mll' H\\

|

—m]
i
g

BUE
B X GEP|value

ods. o abs T - apho i
U i o g i Mhe

Report No.: RF941228L01 25 Report Format Version 2.0.5




FCC ID: RUJ-QBTM400 \

ADTCORM

EUTTESTCONDITION .~~~ |MEASUREMENT DETAIL
CHANNEL |Channel 39 PHASE = . . - |Line2
MODULATION TYPE |8DPSK 6dB BANDWIDTH |9 kHz
LT NVIRONMENTAL |25deg. C, 65%RH,
TESTMODE . B ENVIRONMENTAL | =¢¢d ’
ARl - _ CONDIFIONS . (gg4hpa
e INPUT POWER .
TE-S’I'-ED BY. ) Jay Hsu (SYSTEM) - 120Vac, 60 Hz
Freq Céii'r. i fﬁéadinﬁQ‘V&i]ue% i} ET;SVSE'?'} | '_:lfimif _ __':Mapg;n_
No| % | Factor | [aB(u¥jl.. | [aBuV)] .| [dBv) _ C{dBY.
| Bzl | «@B) [ar | av. [opr |.av. [ QP | AV | QP | AV.
1 | 0228 011 [4582| - [4503| - | 6252|5252 -16.50 | -
2 | 0459 013 | 3532 - |3545| - 166724672 | 21.27 | -
3 | 0584 015 [ 3002 - [3107| - |5600]4600| 2463 -
4 | o810 020 | 2542 | - |2682| - |56.00]|46.00| 3038 | -
5 | 3855 029 | 2281 - 2310} - | 5600 (4600 3290 | -
6 | 14340 | 064 |2755] - |2812| - {6000 5000 31.81 ] -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individuafly.
2."": The Quasi-peak reading value also meats average limit and
measurement with the average detector is unnecessary.
3. The emission levels of ather frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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FCC ID: RUJ-QBTM400 7 ;‘3;

ADT CORP

EUT TEST CONDITION E |MEASUREMENT DETAIL
CHANNEL =~ = [Channei78 PHASE ~ |{Linet
MODULATION TYPE {8DPSK 6dB'BANDWIDTH - |9 kHz
e ENVIRO! TAL |25deg. €, 65%RH,
TESTMODE ~  |B ENVIRONMENTAL | “>e9
: 7 C_ONDlTiONS- - . tg91hPa

Ry INPUT POWER * -
TESTED BY e j\Jay Hsu (SYSTEM) ~ 120Vac, 60 Hz
. |. Freq. | Corm Z_ReadiﬁgiylaIUe; E"Ef‘:?n_ . Limit | Margin
No - = |Factor| [dB(uWV)] | [dB(uv)] | [dB(uV)] |  {(dB)_

fMHz] .| (@B) | QP | Av. [ oP | Aav. | QP | AV. | . QP | AV
1] 0224 | o011 [4210| - [4221| - |6266 | 5266 | 2045 | -
2| 0349 | 012 |3649 | - |3631| - |5808]| 4808 | 2267 | -
3| 0584 | 015 [3201| - |3216| - |56.00]46.00 | -2384 | -
4 | 2316 | 026 [2536| - |2562| - |56.00]|46.00 | 3038 | -
5| 4238 | 030 2888 - [2018] - |5600|46.00 | -26.82 | -
6 | 12379 | 049 |2819| - 2868 - | 6000|5000 3132 | -

REMARKS: 1. Q.F. and AV. are abbreviations of quasi-peak and average individuaily.
2."-": The Quasi-peak reading value also meets average Kmit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the iimit.
4. Margin vaiue = Emission levet - Limit value
5. Correction factor = Inseriion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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FCC ID: RUJ-QBTM400 (__b)f_

EUT TEST.CONDITION = | MEASUREMENT DETAIL
CHANNEL ~ {Channel 78 PHASE .. - |Line2
MODULATION TYPE |8DPSK 6dB BANDWIDTH |9 kHz
- ENVIRONMENTAL |25deg. C, 65%RH,
TESTMODE . B ENVIRONMENTAL g b
| CONDITIONS 991hPa
R INPUTPOWER
TE_ST.EJIDI.BY - Jay Hsu (SYSTEM) 1120Vac, 60 Hz
PSR 1 Emission |- .. b e
Freq : corr :R_eadm_g Value| ' | " Level l_.jm_l_t N .Margin. ]
No| .. - |Facter{ [dB(uV)] | [dB(uV})] | (dB(uv)] | fdB) .
[MHz] | @B) | QP | Av. [ aP | AV. | QP. | AV. |. QP. | AV. _
1 | 0232 011 | 4579 | - [45080| - |62238 5238 | 1648 | -
2 | 0.349 012 | 3613| - |3625| - 158984808 | 22.73 | -
3 | 0451 013 | 3613 | - |36.26| - |56.86 | 46.86 | 2060 | -
4 | 0584 045 | 3127 | - [3142| - | 56.00|46.00 | 2458 | -
5 | 4223 030 | 2877 | - |2007| - |56.00]|46.00| 2693 | -
6 | 15875 | 071 | 2759 - |2830) - | 6000 |5000] -31.70 | -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. """ The Quasi-peak reading value aiso meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission ievel - Limit value
5. Correction facior = Insertion loss + Cabile loss
6. Emission Level = Correclion Factor + Reading Value.
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FCC ID: RUJ-QBTM400

ADT CORE

4.2 RADIATED EMISSION MEASUREMENT

4.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Emissions radiated outside of the specified bands, shall be according o the
general radiated limits in 15.209 as following:

0.009 ~ 0.4580 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~30.0 30 30
30 ~88 100 3
88~ 216 150 3
216 ~ 960 200 3
Above 960 500 3

NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuY/m) = 20 log Emission level (uV/m).

3. As shown in 15.35(b}, for frequencies above 1000MHz, the field strength limiis are based on
average detector, however, the peak field strength of any emission shall not exceed the

maximum permitted average limits, specified above by more than 20dB under any condition of
modulation.
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FCC ID: RUJ-QBTM400

422 TEST INSTRUMENTS

7 orN

ADT CORP:

DESCRIPTION & _ _ .| CALIBRATED
?MANUF[-\'CTU RER MOCDEL NO. SERIAL NO. U I\_ETIL_
Test Receiver
ESi7 100033 May. 19, 2008
ROHDE & SCHWARZ
Spect Analyzer
pectium Anatyze FSP40 100025 Dec. 05, 2006
ROHDE & SCHWARZ
BILOG Antenna VULBO188 9168-160 Jun. 01, 2006
SCHWARZBECK
HORN Antenna
91200 9120D-408 Jan. 17, 2006
SCHWARZBECK
HORN Antenna
BBHA 9170 BBHA9170243 Jan. 23, 2006
SCHWARZBECK
Preamplifier
. 8447D 2944A10633 Nov. 04, 2006
Agilent
Preamplifier
] 84498 3008A01964 Oct. 30, 2006
Agilent
RF signal cable
SUCOFLEX 104 21818314 Jan. 26, 2006
HUBER+SUHNNER
RF signal cable SUCOFLEX 104 218195/4 Jan. 26, 2006
HUBER+SUHNNER
Software
ADT_Radiated_V5.14 NA NA
ADT.
Antenna Tower
) MA 4000 013303 NA
inn-co GmbH
Antenna Tower Controller
. CGz2000 017303 NA
inn-co GmbH
Turmn Table
TT100. TT193021703 NA
ADT.
Turn Table Controlier
ADT SC100. SCO3021703 NA

NOTE: 1. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

2. The test was performed in HwaYa Chamber 2.

3. The hom antenna and HP preamplifier (modetl; 8449B) are used only for the

measurement of emission frequency above 1GHz if {ested.

4. The VCCI Site Registration No. is R-237.

5. The IC Site Registration No. is IC4924-3.
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FCC ID: RUJ-QBTM400 7 g,\

AT CORE

4.2.3 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a
3 meter semi-anechoic chamber. The table was rotated 360 degrees to determine
the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the fop of a variable-height antenna fower.

¢. The antenna is a broadband antenna, and its height is varied from one meter to four
meters above the ground to determine the maximum value of the fieid strength.
Both horizontal and vertical polarizations of the antenna are set to make the
measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the
antenna was funed o heights from 1 meter to 4 meters and the rotatable table was
turned from O degrees to 360 degrees fo find the maximum reading.

. The test-receiver system was set to Peak Detect Funclion and Specified Bandwidth
with Maximum Hold Mode.

f. i the emission level of the EUT in peak mode was iower than the limit specified,
then testing could be stopped and the peak values of the EUT wouid be reported.
Ctherwise the emissions would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

NCTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection at frequency below 1GHz.

2_The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1 MHz for Peak
detection (FK) at frequency above 1GHz.

4.2.4 DEVIATION FROM TEST STANDARD

No deviation
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ABTCOoRM

4.2.5TEST SETUP
Ant. Tower L-dm
Variahle
EUT& - 3m - /
Support Units _¢ i A
_-Turn Tahle
- -
0.8m I W ]
Ground Plane 5
Test Rﬁceiw{
S deo oo
D 9 0 (gt

For the actual test configuration, please refer to the related item — Photographs of the
Test Configuration.

4.2.6 EUT OPERATING CONDITIONS

Sameas 4.1.6
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4.2.7 TEST RESULTS

RADIATED WORST CASE DATA: BELOW 1GHz

MODE A FOR GFSK

AR

ADTLCORKE

-EUT'TEST-CONDITIQN ] ME—A.S:UREME-NT DETAIL
i : FREQUENCY :
CHANNEL. SRR Channel 78 RANGE . _ - Below 1000MHMz
r vl 11 AT AR TV DE DETECTOR O )
MODULAT!ON T‘i’PEE GFSK FUNCTION | Quasi-Peak
T ENVIRONMENTAL ~ |23deg. C, 62%RH,
TESTMODE = A CONDITIONS ~  |g91hPa
RN INPUT POWER . |
TESTED BY S Margan Chen (SYSTEM) ] {120Vvac, 60 Hz
. ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3.0 . -
Ereq Emission Limit Margin Antenna Table Raw Cotrection
Mo. i Level Height Angle Value Facter
(MHz) (@Buvim) | GoUVIm) | (dB) (m) | (Degree) | (@Buv) (dB/m)
1 300.20 31.46 QP 46.00 -14.54 1.25H 259 15.56 15.89
2 350.74 33.82 QP 46.00 ~12.18 1.50 H 52 17.11 18.70
3 533.47 32.681 QP 46.00 -13.29 1.50 H 43 11.55 21.07
4 585.85 31.88 QP 46.00 -14.12 1.00H 40 9.24 22.65
5 597.62 31.31 QP 46.00 -14.69 1.25H 259 B8.24 23.06
6 702.59 33.88 QP 46.00 -12.12 1.50 H 340 9.48 24.40
- ANTENNAPOLARITY.-& TFES_T'Di_STANCE‘:’VERTICAL AT3'WM
Fre Emission Limit Margin Antenna Tabie Raw Coireciion
No. (MHC:) Level (dBUVIm) ( ng) Height Angle Value Factor
{dBuv/im) {m) {Degree) {dBuv) {dB/m)
i 55 27 2578 QP 40.00 -14,22 100V 187 11.85 13.93
2 479.04 35.25 QP 46.00 -10.75 1.00V 151 15.32 19.83
3 500.42 3218 GP 46,00 -13.82 100V 175 1.71 20.48
4 533.47 36.16 QP 48.00 -0.84 100V 175 15.09 21.07
5 585.95 33.26 QP 46.00 -12.80 100V 87 10.56 22.65
6 599.56 31.81 QP 46.00 -14.19 1.00V 175 8.68 23.13
7 702.59 3571 QP 46.00 -10.28 1.0V 76 11.31 24.4D0
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Facior (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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MODE B FOR 8DPSK

EUT TEST CON D'ETiON L f MEASUREMENT DETAIL
CHANNEL ~  |Channel 78 ;ﬁ‘é‘f”“ | Below 1000MHz
MODULATION TYPE | 8DPSK DETECIOR | Quasi-Peak
TEST MODE" s ‘_E.NMIRQNMENTAL : 23deg. C, 62%RH,
At . CGNDITIONS_' 1991hPa
- oy T INPUT'POWER -
TESTED BY - Morgan Chen (SYSTEWM) .~ . 120Vac, 60 Hz
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3:M .
Frea, Emission Limit Margin Ant?nna Table Raw Correction
No, (MHz) Level (GBUVIm) (dB) Height Angle Value Factor
{dBuv/m) {m) (Degree} (dBuv} (dB/im}
1 55.27 31.13 QP 40,00 -8.87 1.00H 358 17.20 13.83
2 300.20 30.21 QP 45.00 -15.79 1.50 H 1 14.31 15.88
3 350.74 30.84 QP 46.00 -15.06 1.00 H 358 14.24 16.70
4 478.04 377 QP 4800 -14.23 1.50H 337 11.84 19.93
5 531.52 33.96 QP 46.00 -12.04 1.50H 1 12.83 21.03
6 585.95 31.65 QP 46.00 -14.35 1.50H 337 9,00 22.85
7 589.56 32.34 QP 46.00 -13.66 150 H 282 9.21 23.13
8 702.59 32.5% QP 46.00 -13.41 1.50 H 148 8.18 24.40
9 764.79 29.66 QP 46.00 -16.34 1.50 H 148 328 26.40
10 8931.96 29.5% QP 46,00 -16.41 1.00H 358 1.52 28.07
ANTENNA POLARITY 8 TEST DISTANCE: 'EERT!CAL-ATB'M- R
Freq. Emission Limit Margin Antgnna Table Raw Correction
No. (MHz) Level (dBuvm) (dB) Height Angle Value Factor
(dBuv/m) {m) (Degree) (dBuv) {dB/m}
1 57.21 28,17 QF 40.00 -11.83 100V 10 14.43 13.75
2 142,75 26.84 QP 43.50 -16.66 100V 247 13.49 13.35
3 479.04 34.86 QP 46.00 -11.14 1.00V 319 14.93 19.93
4 500.42 3043 QP 46.00 -15.57 1.00 V 352 9.95 20.48
5 533.47 36.92 QP 46.00 -9,08 1.00V 352 15.85 21.07
6 585.95 31.98 QP 46.00 -14,02 1,00 V 10 9.33 22.65
7 598 56 29.29 QP 46.00 16,71 1.00 V 352 6.16 23.13
38 702.59 34.47 QP 456.00 -11.53 1.00V 352 10.07 24.40
9 764.78 28.53 QP 46.00 -16.47 1.00 V 352 3.12 26.40

REMARKS: 1. Emission level (dBuV/m) = Raw Value {dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor {dB/m) + Cable Factor {dB).
3. The other emission lavels were very low against the limit.
4. Margin value = Emission level — Limit value.
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RADIATED WORST CASE DATA: ABOVE 1GHz

MODE A FOR GFSK
EUT TEST ‘CONDITION 7 f MEA'SUREMENT DETAIL
™ ' X . E 'FR’EQUENCY;‘ ] .
CHANNEL _ o Channel 0 RANGE. : 1~ 25GHz
AL P ; DETECTOR . .| Peak (PK}
MODQLATIQN TYPE GFSK FUNCTION Average (AY)
e ENVIRONMENTAL | 23deg. C, 62%RH,
TEST MODE . A CONDITIONS ~ |s91hpa
e : INPUT POWER .
TESTEDBY ) 7 Morgan Chen (SYSTEM) 120Vac, 60 Hz
- ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M :
Fre Emission Limi Margin Anienna Table Raw Correction
Mo (MH(:) Leval (dBUVH dB? Height Angle Value Facior
(dBuV/m) uVim) | {dB) (m) | (Degree) | (dBUVY (dB/m)
1 1602.00 50.00 PK 74.00 -24.00 1.00 5 229 20.87 29.13
1 1602.00 48.09 AV 5400 -5.91 1.00 H 229 18.96 29.13
2 2380,00 45.74 PK 74.00 -28.26 1.00H 341 13.83 31.91
2 2360.00 35.74 AV 54.00 -158.268 100H 341 3.83 31.91
3 2402 .00 98.74 PK 1.00H 341 66.76 31,98
3 *2402.00 68.74 AV 1.00H 341 36,78 31.98
4 480400 67.87 PK 74.00 -6.13 1.02H 11 30.38 37.49
4 4804.00 37.87T AV 54.00 -16.13 1.02H ii! 0.38 37.49
. _ANTENNA POLARITY & TESTDISTANCE: VERTIGAL AT 23 M . L
E Emission Limit Mari Antenna Table Raw Conreciion
No. (1\;:2 Level dalr{];! ngm Height Angle Value Factor
) (dBuvrm) | (EUVIMY | (@B) (m) | (Degree) |  {dBuV) (dB/m)
1 1602.00 53.11 PK 74.00 -20.88 100V 345 23,98 26.13
1 1602.00 51.99 AV 54.00 -2.01 100V 345 22.86 28.13
2 2390.00 4777 PK 74.00 -26.23 105V 315 15.86 31.91
2 2380,00 37.77 AV 54.00 -16.23 1.06V 315 5.88 31.91
3 *2402.00 100.77 PK 74.00 1.06V 315 68.78 31.98
3 *2402.00 7077 AV 54.00 1.06V 315 38.78 31.98
4 4804.00 65.23 PK 74.00 -B.77 117V 180 27.74 37.49
4 4804 .00 35.23 AV 54.00 <1877 117V 180 -2.26 37.49
REMARKS: 1. Emission level {dBuV/m) = Raw Value {dBuV) + Comrection Factor {dB/m).

2. Correction Factor {dB/m) = Antenna Factor {dB/m) + Cable Factor (dB).
3. The cother emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

5. The DHS packet was the worse case duty cycle for a fransmit dwell time on a
channel, based upon bluetooth theory the fransmitier is on 0.625 * 5 per 296.25 ms
per channel. Therefore, the duty cycle be equal to: 20log(3.125/100)= -30 dB.

6. Average value = peak reading —20log{duty cycle).
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ADT CORE

EUT TEST CONDITION | MEASUREMENT DETAIL
ALEARINME] FREQUENCY. 14
CHANNEL S { Channel 39 RANGE 11~ 25GHz
P DETECTOR | Peak (PK)
MODULATION TYPE | GFSK FUNCTION | Average (AV)
_ o ENVIRONMENTAL |23deg. C, 62%RH,
TE_ST_ MQ‘DEL g A ‘CONDITIONS - {991hPa
IR INPUT POWER
TESTED BY co Morgan Chen (SYSTEM) ] 120Vac, B0 Hz
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT3 M
Freq Emission Limit Margin Antenna TJable Raw Correciion
No. ) Level Height Angle Value Factor
{MHz) (@Buvimy | GBUVImY | (dB) m) | (Degree} | (dBUV) (dB/m)
i 1627.00 50.11 PK 74.00 -23.89 1.02H 233 20.95 28,16
1 1627.00 48,13 AV 54.00 -5.87 1.02 H 233 18.97 29.16
2 *2441.00 98.85 PK 1.02 H 333 66,63 32,22
2 *2441.00 68.85 AV 1.02 H 333 36.63 32.22
3 4882.00 70.58 PK 74.00 -3.41 i.01H 1 33.03 37.56
3 4882.00 40.59 AV 54.00 -13.41 1018 1 303 37.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M R
Freq Emission Limit Margin Antenna Table Raw Coarrection
No. ) Level Height Angle Value Factor
(MHz) (@Buvimy | GEWIm) | (dB) m} | (Degree) |  (dBuV) (GBIm)
1 1627.00 52.86 PK 74.00 -21.14 1.00V 344 23.70 20,16
1 1627.00 51.74 AV 54.00 -2.26 1.00V 344 22.58 29.16
2 *2441.00 100.86 PK 1.03V 322 68.84 32.22
2 *2441.00 70.86 AV 103V 322 38.84 32.22
3 4882 00 68.33 PK 74.00 -5.67 113V 178 30.77 37.56
3 4BB2 DD 38.33 AV 54.00 -15.67 113V 178 0.77 37.56
REMARKS: 1. Emission level (dBuV/m) = Raw Vaiue (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Anfenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.

4. Margin value = Emission leval — Limit value.

5. The DH% packet was the worse case duty cycle for a transmit dwell fime on a
channel, based upon bluetooth theory the transmitter is on 0.625 * 5 per 296.25 ms
per channel. Therefore, the duty cycle be equal to: 20l0g{3.125/100)=-30 dB.

6. Average value = peak reading —20log({duty cycle).
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AT LORM

EUT TEST CONDITION MEASUREMENT DETAIL
— ] FREQUENCY
Cl_-_il-_\N_NEL o Channel 78 RANGE .- 1~ 25GHz
w 11 A DETECTOR - Peak {(PK)
MODULATION TYPE | GFSK FUNCTION | Average (AV)
o r : 'ENVIRONMENTAL ]23deg. C, 62%RH,
TESTMODE A | CONDITIONS la91nPa
. o INPUT POWER = -
TESTED BY” : Morgan Chen (SYSTEM) ; 120Vac, 60 Hz
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M ;
Freq. Emission Limit Margin Antelznna Table Raw Correction
No {MHz) Level (dBUV/m) (dB) Height Angle Value Factor
{dBuV/m) {m) {Degree) {dBuV) {dB/m)
1 1653.00 50.55 PK 74.00 -23.45 1.01H 241 21.37 29,18
1 1653.00 48.58 AV 54.00 -5.42 1.01H 241 19.40 28.18
2 *2480.00 98.89 PK 1.05H 318 66.52 32.47
2 *2480.00 68,09 AV 1.05H 318 36.52 32.47
3 2483.50 45,98 PK 74.00 -28.01 1.05H 318 13.50 32.49
3 2483.50 35,99 AV 54.00 -18.01 1.05 H 318 3.50 32.49
4 A960.00 71.11 PK 74.00 -2.89 1.02 H 18 33.52 37.59
4 4960.00 41.11 AV 54.00 -12.89 102 H 16 3.52 37.59
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3M ,
Freq. Emission Limit Margin Antﬁnna Table Raw Correciion
No. (MHz) Level (@BUVIm) (@8) Height Angle Value Factor
{dBuV/m) (m) (Degree) (dBuV) {dB/m}
1 1653.00 52.97 PK 74.00 -21.03 1.00V 328 2379 29.18
1 1653.00 51.86 AV 54.00 -2.14 1.00 v 328 22.68 2918
2 *2480.00 101.12 PK 1,05V 318 63.65 32.47
2 *2480.00 71.12 AV 1.05V 318 38.65 32.47
3 2483.50 48.12 PK 7400 -25,88 1.058\V 318 15.63 3249
3 2483.50 3812 AV 54.00 -15.88 105V 318 563 32.48
4 4960.00 68,55 PK 7400 -5.45 111V 169 30.96 37.59
4 4960.00 38.55 AV 54.00 -15.45 111V 189 0.96 37.59
REMARKS:

Emission ievel {dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

Correction Factor (dB/fm) = Antenna Factor (dB/m) + Cable Factor (dB).

Margin value = Emission level — Limit value.

1.
2.
3. The other emission levels were very low against the limit.
4,
5.

The DH5 packet was the worse case duty cycle for a fransmit dwell fime on a
channel, based upon bluetooth theory the transmitter is on 0,625 * 5 per 206.25 ms
per channel. Therafore, the duty cycle be equal fo: 20log(3.125/100)= -30 dB.

6. Average value = peak reading —20log(duty cycle).
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MODE B FOR 8DPSK

ADT CORP

EUT TEST CONDITION - | MEASUREMENT DETAIL -
R FREQUENCY -
CHANNEL B ‘ Channel 0 RANGE _ 1~ 25GHz
I R o DETECTOR - Peak (PK)
MODULATION TYPE | 8DPSK FUNCTION -~ | Average (AV)
R RIRE ' ENVIRONMENTAL - ]23deg. C, 82%RH,
TESTMODE B CONDITIONS - |g91hPa
T INPUT POWER -
TESTE BY L Morgar Chen (SYSTEM) -i 120Vae, 60 Hz
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL.AT 3'M
Freq Emission Limit Margin Antenna Table Raw Correction
No ) Level Height Angle Value Factar
(MHz) (@Buvimy | CBUVIM) | (dB) m) | (Pegree} |  (dBuvy (dB/m)
1 1602.00 48,22 PK 74.00 -2578 1.00H 218 19.09 20.13
1 1602.00 46.12 AV 54,00 -7.88 1.00H 218 16.99 2813
2 2390.00 38.22 PK 74,00 -35.78 146 H 35 6.31 31.91
2 © 2390.00 28.22 AV 54.00 -25.78 116H | 35 -3.69 31.91
3 *2402.00 9397 PK 116 H 35 51.09 31.08
3 *2402.00 63.97 AV 116 H 35 31.92 31.98
4 4804.00 58.88 PK 74,00 -15.12 1.03 H 18 21.39 37.49
4 4804.00 28.88 AV 54.00 2542 1.03 H 18 -8.61 37.49
< ANTENNA POLARITY.& TESTDISTANCE: VERTICAL AT3M ~ - oy 5.0
E Emission Limit Marai Antenna TFable Raw Correction
No, h;:q' Level dBm\jI! (:ngln Height Angle Value Facior
(MHz) (@Buvim) | (GBUVIM) ) (m) | (Degreey | (@Buvy (dBim)
1 1602.00 5153 PK 74.00 2247 1.00V 343 2240 2913
1 1602.00 49.82 AV 54.00 -4.18 1.00V 348 20.68 29.13
2 2390.00 41,56 PK 7400 -32.44 1.00V 2 9.65 31.91
2 2390.00 31.56 AV 5400 -22.44 1.00V 2 -0.35 31.91
3 *2402.00 96.56 PK 1.00V 2 64.58 31.88
3 *2402.00 66.56 AV 1.00V 2 34.58 31.98
4 4804.00 5677 PK 7400 -17.23 105V 161 19.28 37.49
4 4804.00 26.77 AV 54.00 -27.23 1,05 V 161 -10.72 37.49

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Gorrection Factor {dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin vaiue = Emission lavel ~ Limit value.

5. The DHS5 packet was the worse case duty cycle for a transmit dwell fime on a
channel, based upon bluetooth theory the transmitter is on 0.625 * 5 per 296.25 ms
per channel. Therefore, the duty cycle be equal to: 20iog(3.125/100)= -30 dB.

6. Average value = peak reading —20log(duty cycle).
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ADT CORE

EUT TEST CONDITION | MEASUREMENT DETAIL
CLANNEL ' FREQUENCY . =~ .
CHANNEL- 7 : Channel 39 RANGE - - |1~ 25GHz
i A : DETECTOR. | Peak (PK)
MODULAT’ON Y PE 8DPSK ‘FUNCTION . . Average {(AV)
e ENVIRONMENTAL | 23deg. C, 62%RH,
TEST ?MP D'E; o B 'CONDITIONS ~ 1991hPa
N INPUT POWER -
' TESTED BY ~ {Morgan Chen (SYSTEM) - | 120Vae, 60 Hz
ANTENNA POLARITY & TEST DISTANGCE: HORIZONTAL AT 3 M -
Fre Emnission Limit Marain Antenna Table Raw Cormrectich
No. (MHZ) Level (dBUVm) (dE?} Height Angle Valug Facior
(dBuV/rm) {m) {Degree) {dBuV) (dB/m)
1 1627.00 48.35 PK 74.00 -25.65 1.14 H 25 19,19 20.18
i 1627.00 46.38 AV 54.00 -7.62 114 H 25 17.22 29.16
2 *2441.00 94.12 PK 112 H 32 61.90 32.22
2 *2441.00 64,12 AV 112 H 3z 31.80 32,22
3 4882.00 58.98 PK 74.00 -15.02 1.05 H 12 21.42 37.56
3 4882.00 28.98 AV 54.00 -25.02 1.05 H 12 -8.58 37.56
ANTENNA POLARITY & TEST DISTANGE: VERTICAL AT 3 M S
Fre Emission Limit Maroi Antenna Table Raw Correction
No. (MH':;‘) Level @ | ¢ dg)” Height | Angle Value Factor
(dBuv/m) (m) (Degree) {dBuv) (dB/m)
1 1627.00 51.81 PK 74,00 22,19 1.02V 311 22.65 20.16
1 1627.00 49.98 AV 54.00 -4.02 102V 311 20.82 29.16
2 *2441.00 96.78 PK 100V 5 84.58 3222
2 *2441.00 66.78 AV 1,00V 5 34.56 3222
3 4882.00 56.80 PK 74.00 -17.11 101V 158 19.33 37.56
3 4882.00 28,89 AV 54.00 -27.11 101V 158 -10.67 37.56

REMARKS: 1. Emission level {dBuV/m) = Raw Vaiue {dBuV) + Correction Factor (dB/m).
2. Correction Factor {dB/m) = Antenna Factor (dB/m) + Cabile Factor (dB).

3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.

5. The DH5 packet was the worse case duty cycle for a transtmit dwell time on a
channel, based upon blustooth theory the transmitter is on 0.625 * 5 per 296,25 ms
per channel. Therefore, the duty cycle be equal to: 20log(3.125/100)= -30 dB.

6. Average value = peak reading —20log({duty cycla).
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AT 2GRP
EUT TEST CONDITION N |MEASUREMENT DETAIL *
e » FREQUENCY - :
CHANNEL o Channel 78 RANGE - -~ 1~25GHz
e g ] DETECTOR | Peak (PK)
MODULATION TYPE | 8DPSK FUNCTION Average (AV)
— ‘ENVIRONMENTAL |23deg. C, 62%RH,
TEST MODE {B c C’N DIT) ONS | 9911Pa
s . ] INPUT POWER. | ]
IESTED:BY Morgan Chen (SYSTEM) 1120Vac, 60 Hz
_ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Freq. Emission Limit Margin Anie_mna Table Raw Correclion
Ne (MHz) Leve| (dBUVIm) (d8) Height Angle Value Factor
{dBuV/m) {m) (Degree) | (dBuV) (dB/m)
1 1653,00 48,35 PK 74,00 -25 65 1.02H 255 19,17 29.18
1 1653.00 46.20 AV 54.00 -7.80 1.02H 255 17.02 23.18
2 *2480.00 94 .55 PK 1.13H 25 62.08 32.47
2 *2480.00 64.55 AV 1.13H 25 32.08 32 A7
3 2483.50 48.55 PK 74.00 -25.45 1.13H 25 16.06 3240 -
3 2483.50 38.55 AV 54.00 -15.45 113 H 25 6.06 32.49
4 4960.00 58.22 PK 74.00 -14.78 1.13H 11 21.63 37.59
4 4360.00 29.22 AV 54.00 -24.78 1.13 H (i -8.37 37.59
ANTENNA POLARITY & TEST BDISTANCE: VERTICAL AT 3 M L »
Frea, Emission Limit Margin Anie.nna Table Raw Correction
No. (MHz) Level (dBuVm) (dB) Height Angle Value Factor
{dBuV/m) {m) (Degree) (dBuV} (dB/m)
1 1653.00 51.95 PK 74.00 -22.05 100V 351 22,77 29,18
1 1653.00 50.01 AV 54.00 -3.99 1.00V 351 20.83 29.18
2 *2480.00 96.89 PK 1.00V 8 64.42 32.47
2 *2450.00 66.89 AV .00V ) 34.42 32.47
3 2483.50 50.01 PK 74.00 -23.99 1.00V ) 17.52 32.49
3 2483.50 40.01 AV 54.00 -13.89 1.00V 8 7.62 32.49
4 4960.00 56.98 PK 74.00 -17.02 101V 158 10,38 37.58
4 4980,00 29,98 AV 54,00 -24.02 101V 158 -7.61 37.59

REMARKS: 1. Emission level {dBuV/m) = Raw Value (dBuV} + Correction Factor (dB/mj).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels weare very low against the limit.

4, Margin value = Emission level — Limit value.

5. The DHS packet was the worse case duty cycie for a transmit dwell time on a
channsl, based upon biuetooth theory the transmitter is on 0.625 * 5 per 296.25 ms
per channel. Therefore, the duty cycle be equal to: 20log(3.125/100)= -30 dB.

6. Average value = peak reading —20log(duty cycie).
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